Figure 2: Management of Iron Deficiency Anemia (IDA) (APPHON/ROHPPA)

[ IDA Diagnosed* ]

*1) Always treat underlying cause
2) Ensure adequate dosing of iron
supplements.
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Severe Symptoms

No Severe Symptoms

e Shortness of breath

e Chest pain
e Light headed
e Syncope

e Suspected ongoing significant bleeding
NOTE: Iron deficiency in children can cause heart failure

e May need resuscitation and transfusion
e Consider consulting pediatric hematologist

e Treat underlying cause (See Fig. 2 for possible causes
of IDA).
e Start oral iron**

Improved Hematocrit and Hgb &
increasing reticulocyte count after
2-4 weeks.

**All doses expressed in terms
of elemental iron. All orders
must be written in terms of
elemental iron.

4 months and greater

3-6 mg/kg/dose PO once daily
OR

1.5-3 mg/kg/dose PO BID
OR

1-2 mg/kg/dose PO TID

1-2 mg/kg/dose PO once daily
OR

0.5-1 mg/kg/dose PO BID

(maximum 200 mg/24h)
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e Continue oral iron therapy x 3 months. O
e Once ferritin level normalized then discontinue iron. ©
e NOTE: Maintenance with low dose oral iron** therapy may be

Evaluate for adherence
If adherence is an issue - suggest
alternate oral iron product

required for patients with ongoing needs e.g. heavy menstrual
bleeding, dietary, growth spurts.
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e No further monitoring is required if the underlying cause has

resolved.
e If concern that underlying cause NOT resolved, continue to monitor .
CBC and ferritin periodically. o

If non-responsive after 3 months:

Re-evaluate for underlying cause
Consult Pediatric Hematologist

e Evaluate for adherence and side
effects***
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*See attached for a list of iron rich foods **Several iron preparations are available and are based on the elemental iron component. The iron salts such as
sulfate, gluconate, & fumarate may cause Gl upset & constipation in some patients. Oral iron salts can stain teeth (suggest a straw with liquid iron) and
should be taken with food rich in vitamin C to increase absorption and separated from calcium rich foods/supplements and antacids *** If patient cannot

tolerate iron salts consider other products such as iron complex (Feramax). See table 1 for product information.




